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LTE Band 7

Peak-to-Average Ratio

Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB RB Size Result
Lowest CH 5.35 5.51 5.03 6.41
Middle CH 4.2 5.83 5 6.38 PASS
Highest CH 5.67 5.48 5.71 6.47
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LTE Band 7 / 20MHz / QPSK
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Complementary Cumulative Distribution Function
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LTE Band 7 / 20MHz / 16QAM
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26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 501 | 498 | 10 | 9.98 | 14.67 1455 | 21.04 | 21
Middle CH - - - - 496 | 496 | 10.02 | 10.1 | 14.67  14.73 | 20.88 | 21.08
Highest CH - - - - 494 | 493 | 10 | 998 | 1464 1473 | 2092 | 21
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Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 451 | 451 | 9.04 | 9.04 | 135 | 135 | 18.56 | 18.56
Middle CH - - - - 452 | 451 | 9.04 | 9.04 | 13.47 | 135 | 1856 | 18.56
Highest CH - - - - 449 | 45 | 906 | 9.02 | 13.47  13.47 | 18.52 | 18.48
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Conducted Band Edge
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LTE Band 7 / 5MHz / QPSK
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LTE Band 7 / 5MHz / 16QAM
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LTE Band 7 / 10MHz / 16QAM
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LTE Band 7 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

T | B |
L ﬁ "2 ] Lo H 2]
el I b | I
= L [ Il : L f \
= ! i ] ) il [ 1l ‘
L — /2 I i ( I AT
F M AN oLl . - s N
Start RBW PwrAbs ALimit
Date: 14.JAN.2015 00:34:57 Date: 14.JAN.2015 00:39:58
Lowest Band Edge / Full RB Highest Band Edge / Full RB
& @, ..
= | P - l
L o] - =
I r 1 b —
I } ‘[ { - J k } -
[ L——""17 P [V m— =]
‘ Stop RBW Freq PwrAbs ALimit RBW Freq PwrAbs ALimit

Date: 14.JAN.2015 00:37:27

Date: 14.JAN.2015 00:42:29

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : Band7-19 of 39




samonas. FCC/IC RF Test Report

Report No. : FG4D3145B

LTE Band 7 / 15MHz / 16QAM
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LTE Band 7 / 20MHz / QPSK
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LTE Band 7 / 20MHz / 16QAM
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LTE Band 7 / 5MHz / QPSK (IC)
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LTE Band 7 / 5MHz / 16QAM (IC)
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LTE Band 7 / 10MHz / 16QAM (IC)
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LTE Band 7 / 15MHz / 16QAM (IC)
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LTE Band 7 / 20MHz / QPSK (IC)
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Conducted Spurious Emission
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Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0088
40 Normal Voltage 0.0103
30 Normal Voltage 0.0100
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0006

-10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0007
20 Maximum Voltage 0.0098
20 Normal Voltage 0.0000
20 Battery End Point 0.0005

Note:

1. Normal Voltage = 3.7V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage = 4.1V
2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 5MHz \’I‘B’ZEL”
Temperature Voltage
(°C) (Volt) Frequency Offset (Af) —
(Hz)
50 Normal Voltage -22.2
40 Normal Voltage -26.1
30 Normal Voltage -25.3
20(Ref.) Normal Voltage 0
10 Normal Voltage -0.3
0 Normal Voltage -1.4
-10 Normal Voltage 0.4 PASS
-20 Normal Voltage -2.9
-30 Normal Voltage 1.9
20 Maximum Voltage -24.8
20 Normal Voltage 0
20 Battery End Point 1.2
IMAX(/\f)| = 26.1Hz
Frequency Stability Frequency (MHz) Limit Line Result
fL — IMAX(A)| 2500.149986 = 2500 MHz
PASS
fu + [MAX(AD) 2569.834015 < 2570 MHz
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LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB RB Size Result
Lowest CH 471 6.19 5.96 6.92
Middle CH 5.38 6.25 6.63 7.08 PASS
Highest CH 5.61 6.12 6.7 6.79
SPORTON INTERNATIONAL INC. Page Number : Band12-1 of 31
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LTE Band 12 / 10MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB
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LTE Band 12 / 10MHz / 16QAM
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26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH | 1.25 | 128 | 3.01 | 297 | 497 | 498 | 1012 | 10 - - -
Middle CH 1.26 | 1.26 | 2.98 | 3.02 | 5.04 5 |10.06 10.06 | - - -
HighestCH | 1.25 | 1.27 | 3.02 | 3.02 @ 504 | 501 | 10.04 | 10.06 | - - -
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LTE Band 12
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LTE Band 12
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LTE Band 12
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Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.09 | 1.09 | 2,72 | 272 | 451 | 451 | 91 | 9.06 - - -
Middle CH 1.1 11 | 272 | 272 | 451 | 451 | 91 | 9.06 - - -
Highest CH 1.1 1.1 | 272 | 272 | 45 | 451 | 9.06 | 9.04 - - -
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LTE Band 12/ 1.4MHz / QPSK
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LTE Band 12 /1.4MHz / 16QAM
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LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB
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LTE Band 12 / 3MHz / 16QAM
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L. A
: It
L /Y
L F
L A g
L RVIY

1.2 mHz/ span 12 MHz

start stop REBW Freq PwrAbs  ALimit
[dBm] [as]
-31.0 -18.03

Date: 14.JAN.2015 10:23:06

Ref 30 dBm

e
|

-

sPUEM

Date: 14.JAN.2015

c 719 MHz 1.2 MHZ/ span 12 MHz

ALimit

10:39:33

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

. as
= [}
F ul
ey
" 1.2 mHz P
start stop RrBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [Hz] [dBm] [as]

°
o

Date: 14.JAN.2015 10:21:49

11.5]am |

|
!
¥
1=

-
e
o R 1.2 M span 12 M
Start stop REBW
[Hz] [(Hz] [Hz]
713.000 M 716.000 M 100.00 k 713
716.000 M 716.100 M 30.00 k 716. 00 M .15
716.100 M 725.000 M 100.00 k 716.100000 M .86
Date: 14.JAN.2015 10:38:17

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : Band12-18 of 31




samonas. FCC/IC RF Test Report

Report No. : FG4D3145B

LTE Band 12/ 5MHz / QPSK
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LTE Band 12 / 5MHz / 16QAM
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LTE Band 12 / 10MHz / QPSK
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LTE Band 12/ 1.4MHz
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L] ﬂ L |
L | a] L | » ]
L + A i e EE | s oA ]
o] L T
simse wow  erex  memes azimis
[Hz] [Hz] [dBm] [aB]
Date: 14.JAN.2015 12:19:21 Date: 14.JAN.2015 12:20:42
Middle Channel / QPSK Middle Channel / 16QAM
& &®
[ ﬂ e !
L. [ 2] 20 | A]
B [-a
| i P B N e S U B PRI P | . + — A A—— ]
| K
arome | - v
[Hz] [Hz] [Hz] [dBm] [ae]
Date: 14.JAN.2015 12:24:41 Date: 14.JAN.2015 12:23:25

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : Band12-24 of 31




somonss. FCC/IC RF Test Report Report No. : FG4D3145B

LTE Band 12/ 1.4MHz

Highest Channel / QPSK Highest Channel / 16QAM
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Lowest Channel / QPSK

Lowest Channel / 16QAM

av]

spuEm [ _

Date:

ot 11.5]am
L ﬂ
L [~ ]
F-ac
L T e e e A~
- i
F-ac

stop 8 GHz

PwrAbs A Limit

[dBm] [ae]

14.JAN.2015 10:51:01

El:l

SPUEM

Date:

start 30 MHz 797 MHz/ Stop 8 GHz

start stop RBW Freq
[1z]
ac

14.JAN.2015 10:52:18

Middle Channel / QPSK

Middle Channel / 16QAM

Date:

Ref 0 dBm
ufH:—( 11.5[ am ”
k- somit 1
sor
+ A ..
i
- s
Stare 50 s 757 tia/ stop 8 iz
start stop e Freq
121 (1z1 (1z1 21
000 M ;
25.000 M
1.000 G
00
000
14.JAN.2015 10:56:03

spoEm |

Date:

Start 30 MHz 797 mMuz/ Stop 8 GHz

Freq Pwrabs
[Hz]
k 487.380

ALimit

14.JAN.2015 10:54:47

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : Band12-27 of 31




samonas. FCC/IC RF Test Report

Report No. : FG4D3145B

LTE Band 12 / 5MHz
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LTE Band 12 / 10MHz
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Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0006
40 Normal Voltage 0.0124
30 Normal Voltage 0.0117
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0105
0 Normal Voltage 0.0000

-10 Normal Voltage 0.0007 PASS
-20 Normal Voltage 0.0013
-30 Normal Voltage 0.0134
20 Maximum Voltage 0.0004
20 Normal Voltage 0.0000
20 Battery End Point 0.0004

Note:

1. Normal Voltage = 3.7V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage = 4.1V
2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 5MHz VI‘B’Z:‘]L”
Temperature Voltage
(°C) (Volt) Frequency Offset (Af) —
(Hz)
50 Normal Voltage -0.4
40 Normal Voltage 8.8
30 Normal Voltage 8.3
20(Ref.) Normal Voltage 0
10 Normal Voltage 7.4
0 Normal Voltage 0
-10 Normal Voltage 0.5 PASS
-20 Normal Voltage 0.9
-30 Normal Voltage 9.5
20 Maximum Voltage -0.3
20 Normal Voltage 0
20 Battery End Point 0.3

IMAX(Af)| = 9.5Hz

Frequency Stability Frequency (MHz) Limit Line Result
fL — [IMAX(AS)] 699.119994 = 698 MHz
PASS
fu + IMAX(A)| 715.875006 < 716 MHz

SPORTON INTERNATIONAL INC.
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LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB RB Size Result
Lowest CH - - - -
Middle CH 4.74 5.42 5 5.71 PASS
Highest CH - - - -
SPORTON INTERNATIONAL INC. Page Number : Band13-1 of 22

TEL : 886-3-327-3456
FAX . 886-3-328-4978



somonss. FCC/IC RF Test Report Report No. : FG4D3145B

LTE Band 13/ 10MHz / QPSK

Middle Channel/ 1RB Middle Channel / Full RB

@

L
|
race 1
Mean 21.84 dBm Mean 21.99 dBm
Peak  26.78 dBm Peak  28.19 dBm
Crest 4.95 dB Crest  6.20 dB
10 2.63 dB 10 & 2.47 dB
1 4.26 dB 1 4.49 dB
.1 4.74 dB 1 5.42 dB
.01 4.90 dB 1 5.83 dB
LTE Band 13/ 10MHz / 16QAM
Middle Channel/ 1RB Middle Channel / Full RB
Y

v NOF samp: 0, Usable BW .

Trace 1

Mean 22.02 dBm Mean 22.00 dBm

Peak 27.35 dBm Peak 28.55 dBm

Crest 5.32 dB Crest 6.54 dB

10 % 3.01 dB 10 3.04 dB

1% 4.55 dB 1 4.87 dB

.10% >.00 dB 1 5.71 dB

.01 % 5.29 dB 01 6.15 dB

D JAN.2015 16:59 Date: 12.JAN.201 0
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26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [ 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 5.02 4.97 - - - - -
Middle CH - - - - 4.97 4.99 10.1 10 - - -
Highest CH - - - - 4.95 4.96 - - - - -
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LTE Band 13
Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM
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LTE Band 13
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM
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Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [ 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.51 4.51 - - - - -
Middle CH - - - - 4.5 4.51 9.08 9.04 - - -
Highest CH - - - - 4,51 4.51 - - - - -
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LTE Band 13
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LTE Band 13
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM
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